t@m
” A\

N

o

BE

GC-9945

NO. | DESCRIPTION DESCRIPTION

1 BOLT M5*14 40 | OIL DEFLECTOR

2 STARTER ASSEMBLY 4 BRAKE RIBBON

3 COVERSTARTER 42 | SCREW ST4X8

4 STARTER GRIP 43 | CHAIN GUIDE PAD

5 ROPESTARTER $3*950 44 | TENTIONER COVER

6 GASKETHOLES THREE 45 | BRAKE SPRING COVER
7 SPRING 46 | GASKET ®6x18

8 REELSTARTER 47 | RUBBER ANTI-VIBRATION
9 SPRING 48 | SNAP SPRING ®5

10 | STARTEREASY 49 | TENTIONER PIN

1 GASKET $5.4x916%1.8 50 | SHAP SPRING

12 | SCREW ST4.8x14 51 SDJUSTING SCREW

13 | DIVERSION 52 BRAKE TORSIONAL SPRING
14 | SCREW ST5x12 53 | FRONT FENDER PIN

15 | ENGINE COMPONENT 54 | GASKET 5X20X1.5

16 | OILER ASSEMBLY 55 | LIMITPIN

17 FUEL CAP ASSEMBLY 56 | FRONT FENDER

18 FUEL CAP 57 | SNAP SPRING ®4

19 | SEAL GASKET 58 | FRONT FENDER PIN SETS
20 | TRIGGER PIN 6x25 59 | FRONT FENDER PIN

21 TRIGGER SPRING 60 | MAIN LOCK

22 | TRIGGER 61 LOCK

23 | SCREW ST5%20 62 PIN 3X9

24 | FUEL TANK 63 | BRAKE SPRING BLOCK
25 | OIL BUBBLE 64 | BRAKE SPRING

26 | GRIP COVER 65 | BRAKE SPRING

27 | TRIGGER CONTROL 67 | AIRFILTER NUT

28 BOLT M5*12 68 | AIR FILTER COVER

29 | DUST CAP 69 | CHAIN PAD

30 | TANK ANTI-VIBRATION 70 | TAPER SPRING

31 OIL RETURN PIPE 2.3*4*80 7 TAPER SPRING HOLDER
32 | SUCTION PIPE 2.3*4*110 72 | SCREW M8

33 BALANCER SEAT 73 | CASE COVER

34 BALANCER 74 | FRONT HANDLE

35 | FUEL FILTER 75 | SAW CHAIN

36 FUEL PIPE 76 | GUIDE BAR

38 BRAKE ASSEMBLY 77 | GUIDE BAR COVER

39 | Brake Plate

UK-BM20191122




ENGINE PARTS OF GC-9945BE

NO. | DESCRIPTION NO. | DESCRIPTION

1 INNER GUIDE 44 | INSULATOR BRANKET
2 BOLT M5*12 45 | WASHER,INSULATOR BRANKET
3 INSULATOR 46 | GASKET.INSULATOR BRANKET
4 GASKET, INSULATOR 47 | MANIFOLD

5 CYLINDER 48 | CARBURETOR

6 SPARK PLUG 49 | THROTTLE PULL ROD
7 BOLT M5*20 50 | INTAKE MANIFOLD

8 SQUARE SCREW M5*85 51 | BOLT M5*50

9 GASKET,MUFFLER 52 | ANTI-VIBRATION,INTAKE MANIFOLD
10 | MUFFLER 53 | SCREW GM5-M5X30

11 | MUFFLER CAP 54 | GASKETAIR-FILTER
12 | NUT M5 55 | AIR-FILTER

13 | GASKET, CYLINDER 56 | BOLT M4*14

14 | PISTON RING 57 | HOOK

15 | PISTON 58 | ANTIVIBRATION,HOOK
16 | PISTON PIN 59 | ANTIVIBRATION SET,HOOK
17 | SNAP RING 60 | OIL SEAL ®15X®d28X5
18 | WASHER 61 | COVER,OIL PUMP

19 | NEEDLE BEARING 62 | BOLT M4*12

20 | CRANKSHAFT 63 | WORM

21 | KET 64 | NEEDLE BEARING

22 | COIL 65 | CLUTCH DRUM

23 | IGNITION COIL 66 | GASKET,CLUTCH

24 | GASKET,OILCAP 67 | CLUTCH SPRING

25 | OIL CAP 68 | CLUTCH SHOE

26 | HOOK 69 | BOSS,CLUTCH

27 | NET M8 70 | BOLT M4*14

28 | ROTOR 71 | OIL PUMP

29 | BOLT M5*12 72 | NOZZLE

30 | COVER,OIL SEAL 73 | OIL PIPE

31 | OIL SEAL ®15X®35X5 74 | OILFILTER

32 | BOLT M5*30 75 | PLATE

33 | RETAINER RING $35 76 | GUIDE

34 | ANTI-VIBRATION,LEFT CRANKCASE 77 | SCREW AYM8-M8X28
35 | LEFT CRANKCASE 78 | SPONGE FILTER

36 | BEARING 6202 79 | SNAP RING

37 | STOP SWITCH 80 | WENT MOUTH

38 | EARTHTAG 81 | BUMPER SPIKE

39 | SWITCH CAP 82 | INSULATION PIPE

40 |PIN 83 | NEGATIVE PIPE

41 | GASKET,CRANKCASE 84 | NOZZLE DIP

42 | RIGHT CRANKCASE 85 | ELBOW

43 | DUSTPROOF RUBBER

UK-BM20191122




